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| cusTonmr sarTO CUSTOMER BILLTO GRADE SHAPE / SIZE
Gg G E RDAU GERDAU CORSA § A PIDE CV GERDAU CORSA S APIDECV 992/572-50 Wids Flange Deam /27 X 344/ 630 X 125
el S ' EX RENAULT ESTACION EB22 8385 CARRETERA MEXICO CD SAHAGUN
' CIUDAD DE FRAY SN | LENGTH WEIGHT HEAT / BATCH
US-MI-PETERSBURG | BERNARDING,HG 43990 CD SAHAGUN,HGO 43990 4000 20,160 LB 60104842/02
25801 HOFHEIMER WAY Mexico Mexico )
PETERSBURG, VA 23803 SALES ORDER CUSTOMER MATERIAL N¢ SPRCIFICATION } DATE or REVISION
USA ’ 377141/000190 1 AsT2easTR-07
AB927A952M-11
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AfIAGM-1]
4500737833 1330-0000022189 010722013
CHEMICAL COMPOSITION
| Mn P 3 8i hyif Cr Mo So v No Al
% % % % B ki3 % % % % % % )
.10 119 0118 1026 0.21 030 0.11 Q.16 0422 0,019 005 9.010 0003
CHEMICAL COMPOSITION
(_‘Eg.%
0.4
MECIHANICAL PROFERTIES
s urs Ys uTs GA. G/L
Ky K81 MPz MPa Inch m
6.1 7240 387 486 B.0OD 2000
6.0 .7 386 494 8.000 200.0
| MECHAMICAL PROFERTIES
2600 0.779
24,40 0.781
COMMENTS f NOTES

The above figures are centified chemical and physical test records as contained in the permapent records of compeny. This material, including the billets, was melted and manufagred in

the USA, CMTR complies with EN 10204 3.1.
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